



TESTING CERT. #3193.01

Report Number: 19-004106

Revision Number:1

Date Order Received: 07/26/2019

For the Account of: Bru Textiles NV
Satenrozen 2a
Kontich B-2550
Belgium

Client's Identification: Delis

CERTIFICATE OF TESTING

TEST PERFORMED: Boston Fire Test BFD IX-1: May 2003

TEST RESULTS

Table with 6 columns: Specimen, After Flame (s), Char Length (in), Propagation Afterglow (s), Non-Propagating Afterglow (s). Rows 1-6 show test results for specimens 1 through 6.

NOTES

Test Conditions: 70 ±4°F, 65 ±5% Relative Humidity
Sampling Method: As Received

ACCEPTANCE CRITERIA

After Flame: 2.0 seconds, maximum
Flame Propagation Distance: 6.0 inches, maximum
Propagation Afterglow: 40.0 seconds, maximum
Non Propagating Afterglow: 80.0 seconds, maximum (in charred area)

CONCLUSION Based on the above Results and Acceptance Criteria, the item tested:

- [X] Complies
[] Does Not Comply

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Berta Stiver (handwritten signature)

Authorized Signature

Date Order Completed: 08/15/2019